
HPVA 

Report On 
Surface Burning Characteristics Determined By 
ASTM E84/ (UL 723) Twenty-Five Foot Tunnel 

Furnace Test Method 

TEST NUMBER T-15513 

MATERIAL TESTED: 

21501076-06-10mm Black 

DATE OF ISSUE 4/11/2017 
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TEST NUMBER T-15513 

VIII: MATERIAL TESTED 

1) Manufacturer:

2) Burn Number:

3) Average Thickness(in.):

 Enka NC 
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4) Average Weight (lbs./sq.ft.):

1 

0.342 

0.090 

5) Product Description: 21501076-06-10mm Black 

6) Color: Black 

7) Surface: Face Side 

8) Sample Selection: Manufacturer 

9) Date of Selection: 3/21/2017 

10) Material Description By: Manufacturer

DATE OF TEST 4/11/2017 

11) Method of Mounting: Supported with 1/4" diameter steel rods spaced 24 inches on center 
and 2" hexagonal wire mesh 

12) Days in Conditioning: 20 

IX: TEST CONDITIONS AND DATA 

1) Specimen Preheat Time (min.) 2:00 

2) Tunnel Brick Temp (deg. F): 107 

3) Time to Zero Mark (seconds): 12 

4) Time to End of Tunnel
or Flamefront Distance:

5) Time-Distance Curve Area
(min./ft.):

6) Fuel and Temperature

a) Fuel (cu.ft./min.):

b) Max. Vent End Temp. (deg.F):

c) Time to Max. Temp (min.):

7) After Flaming:

4'@0:30 

37.7 

5.643 

514 

6:11 

Yes 






